



The use of the following guidelines for empiric therapy should include patient-specific information, including drug allergies (see Allergy resources and ASP HSM for additional context) and renal/liver function; decisions should be based on the judgment of the clinician. Definitive therapy should be used when culture results/data are available.						
Diagnosis		Usual Etiology	Suggested Empiric Therapy	Usual Duration of Treatment		Ref.
Central Nervous System						
Bacterial meningitis	Neonatal	<i>S. agalactiae</i> (GBS) <i>L. monocytogenes</i> <i>E. coli</i> <i>Klebsiella spp.</i>	Ampicillin + ceftazidime if < 4 weeks corrected age * Pediatric ID consult recommended (consideration in the ddx of neonatal viral infections and/or TORCH infections)	<i>S. agalactiae</i> (GBS) <i>L. monocytogenes</i> Aerobic gram-negative bacilli (e.g., <i>E. coli</i> , <i>Klebsiella spp.</i>) [†]	14-21 days ≥ 21 days 21 days	(1), (2)
	Ages > 1 month	<i>S. pneumoniae</i> <i>N. meningitidis</i> <i>H. influenzae</i>	Ceftriaxone + vancomycin	<i>S. pneumoniae</i> <i>N. meningitidis</i> <i>H. influenzae</i>	10-14 days 7 days 7 days	(1)
Brain abscess		<i>Streptococcus spp.</i> (e.g., <i>S. anginosus</i> group, <i>S. pneumoniae</i> , <i>S. pyogenes</i>) <i>S. aureus</i> Enterobacterales spp. <i>H. influenzae</i> Anaerobes (e.g., <i>Bacteroides</i> , <i>Fusobacterium spp.</i> ; <i>Prevotella</i>) <i>Citrobacter spp.</i> (typically neonates)	Ceftriaxone + metronidazole + vancomycin * Pediatric ID, ENT, and Neurosurgical consults recommended	4 – 6 weeks		(3)
Healthcare-associated meningitis/ventriculitis		<i>S. aureus</i> Coagulase-negative staphylococci (CoNS) Aerobic gram-negative bacilli (including <i>P. aeruginosa</i> , multidrug resistant gram-negative organisms) <i>C. acnes</i>	Cefepime + vancomycin * Pediatric ID consult recommended	<i>S. aureus</i> or gram-negative bacilli CoNS or <i>C. acnes</i> (minimal CSF pleocytosis, normal CSF glucose) CoNS or <i>C. acnes</i> (significant CSF pleocytosis, low CSF glucose)	≥ 10-14 days [†] ≥ 10 days [†] ≥ 10-14 days [†]	(4)
				[†] Days after last positive culture Note: Shunt removal is recommended		

Diagnosis	Usual Etiology	Suggested Empiric Therapy	Usual Duration of Treatment		Ref.
Ears, Nose, Throat & Respiratory Tract					
Acute otitis media (AOM)	<i>S. pneumoniae</i> <i>H. influenzae</i> <i>M. catarrhalis</i>	Observation (no antibiotics): Observation without antibiotics is an option for children ≥ 6 to 23 months old with non-severe AOM and unilateral infection AND for all children ≥ 24 months with non-severe symptoms. ^{1,2} Initiate antibiotic therapy if the patient worsens or fails to improve within 48 to 72 hr of symptom onset. 1 st line when antibiotic therapy indicated: Amoxicillin 45 mg/kg/dose BID, max 2 gm/dose Recent amoxicillin within last 30 days, history of recurrent AOM unresponsive to amoxicillin, or concurrent purulent conjunctivitis: Amoxicillin-clavulanate (see link) <i>For allergy alternatives, refer to AOM outpatient algorithm</i>	< 2 years or severe symptoms ¹	10 days	(5)
			2 - 5 years w/ mild-moderate symptoms	7 days	
			≥ 6 years w/ mild-moderate symptoms	5 days	
			1. Severe symptoms in all ages include temperature ≥ 39°C (102.2°F) in the past 48 hrs, moderate to severe otalgia, otalgia for ≥ 48 hours, or TM perforation. 2. Patients who are immunocompromised and/or with craniofacial abnormalities should receive immediate antibiotic therapy.		
Cervical lymphadenitis	<i>Streptococcus pyogenes</i> <i>S. aureus</i> (MSSA) Oral anaerobes	Amoxicillin-clavulanate (see link) If penicillin or amoxicillin allergy, clindamycin	Uncomplicated or adequate source control: 5-10 days (tailor duration based on resolution of signs and symptoms)		(6), (7)
	<i>S. aureus</i> (MRSA)	Trimethoprim-sulfamethoxazole (oral option) OR Vancomycin (IV only) OR Clindamycin, if susceptible			(8)
	Non-tuberculous mycobacteria (e.g., MAC)	Surgical excision typically curative. Start antimycobacterial therapy only if incomplete or no surgical excision or if recurrent disease. Medical treatment controversial, includes macrolide + (ethambutol AND/OR rifabutin OR rifampin)	If antimycobacterial drugs indicated, duration may require >12 weeks		(6), (9)
	<i>Mycobacterium tuberculosis</i>	Refer to LPCHS “Drug-Susceptible Tuberculosis Therapy Guideline” (link) *Pediatric ID consult recommended		(6), (10)	
	<i>Bartonella henselae</i> (uncomplicated cat scratch disease)	Azithromycin *Pediatric ID consult recommended for complicated disease (e.g., osteitis, hepatosplenic disease)	5 days	(6)	
	Epiglottitis	<i>H. influenzae</i> <i>Streptococcus spp.</i> <i>S. pneumoniae</i> <i>S. aureus</i>	Ceftriaxone If septic appearing, consider adding vancomycin	7 - 10 days	
Malignant otitis externa	<i>Pseudomonas spp.</i> <i>S. aureus</i> (less frequent)	Cefepime For oral step-down therapy, ciprofloxacin *Pediatric ID consult recommended	≥ 6 weeks (surgical intervention often indicated)		(13)
	<i>Aspergillus spp.</i>	Voriconazole *Pediatric ID consult recommended	>12 weeks		(14)

Diagnosis		Usual Etiology	Suggested Empiric Therapy	Usual Duration of Treatment	Ref.
Mastoiditis	Acute	<i>S. pneumoniae</i> Beta hemolytic streptococci <i>S. aureus</i> <i>H. influenzae</i> <i>Fusobacterium spp.</i>	Ampicillin-sulbactam Ceftriaxone + metronidazole is an option for patients with a history of non-type IV allergy to penicillin or amoxicillin (see Allergy resources and ASP HSM for additional context). Consider vancomycin if MRSA risk factors Consider transition to oral regimen (e.g., amoxicillin-clavulanate, see link) when clinically appropriate Consider surgical drainage *Pediatric ID consult recommended	Uncomplicated: 10 days Complicated (including extra- and intracranial complications including subperiosteal abscess or osteomyelitis): 4 weeks	(15), (16),
	Chronic or recurrent AOM	<i>P. aeruginosa</i> Enteric gram-negative bacteria <i>S. aureus</i> <i>S. pneumoniae</i> Anaerobes	Cefepime + metronidazole + vancomycin *Pediatric ID consult recommended	4 weeks	(16), (17)
Odontogenic infection	Mild, no abscess	Polymicrobial; Viridans group streptococci <i>Peptostreptococcus</i> <i>Actinomyces</i> <i>Lactobacillus spp.</i>	Amoxicillin 15 mg/kg/dose TID, max 500 mg/dose If NPO, ampicillin If penicillin or amoxicillin allergic, clindamycin	7 days or until 3 days after symptom resolution (whichever is longer) with surgical intervention	(18 - 20)
	Moderate/severe, abscess	As above and follows: <i>Prevotella spp.</i> <i>Neisseria spp.</i> <i>Fusobacterium spp.</i> <i>Clostridium spp.</i> <i>Staphylococcus spp.</i>	Ampicillin-sulbactam If penicillin or amoxicillin allergy (non-type IV), cefazolin + metronidazole (see Allergy resources and ASP HSM for additional context)	7 - 10 days or until 3 days after symptom resolution (whichever is longer) with surgical intervention *Consider transition IV to oral in patients without bacteremia if surgically controlled and clinical improving (e.g., amoxicillin-clavulanate, see link)	(47 - 51)
	Severe, abscess, with no clinical improvement after initial therapy	<i>Eikenella spp.</i> Caution: Culture results may have poor recovery of all pathogens involved	Cefepime + metronidazole + vancomycin *Pediatric ID consult recommended	≥ 10 days or until 3 days after symptom resolution (whichever is longer) with surgical intervention	
Peritonsillar, parapharyngeal, or retropharyngeal abscess		Beta hemolytic streptococci <i>S. aureus</i> (MSSA or MRSA) Respiratory anaerobes (e.g., <i>Fusobacterium</i>) Kawasaki disease	Ampicillin-sulbactam If penicillin or amoxicillin non-type IV allergy, ceftriaxone + metronidazole (see Allergy resources and ASP HSM for additional context) Add vancomycin for toxic appearing patients pending culture results	Parapharyngeal or retropharyngeal abscess: 14 days Submandibular space infections: 2-3 weeks *Consider transition to oral regimen (e.g., amoxicillin-clavulanate, see link) when clinically appropriate	(21)

Diagnosis		Usual Etiology	Suggested Empiric Therapy	Usual Duration of Treatment		Ref.			
Pertussis		<i>B. pertussis</i> <i>B. parapertussis</i>	Azithromycin If azithromycin contraindicated: Trimethoprim-sulfamethoxazole (TMP/SMX) in children ≥ 2 months	Azithromycin x 5 days TMP/SMX x 14 days (avoid in children <2 months)		(22)			
Pharyngitis		Beta hemolytic streptococci (Group A streptococci)	Amoxicillin 50 mg/kg/dose once daily, max 1 gm/dose OR Penicillin VK (patients ≤ 27 kg: 250 mg BID and patients > 27 kg: 500 mg BID) <i>For allergy alternatives, refer to Streptococcal Pharyngitis outpatient algorithm</i>	Penicillin VK, amoxicillin, clindamycin: 10 days Azithromycin: 5 days <i>*GAS resistance to clindamycin and macrolides (e.g., azithromycin) is commonly reported and on the rise. Use of alternatives is discouraged unless absolutely necessary. Consider culture with susceptibility testing if using these alternative agents.</i>		(23), (54)			
		<i>Arcanobacterium</i>	Azithromycin						
Pneumonia	Aspiration pneumonia	<i>Enteric Gram negative</i> <i>Oral flora</i> <i>Anaerobic bacteria</i>	Ampicillin If not fully immunized or failed amoxicillin or ampicillin, ceftriaxone If empyema or lung abscess is present, ampicillin-sulbactam or ceftriaxone + (clindamycin or metronidazole) If hospital-acquired aspiration pneumonia, piperacillin-tazobactam	7 - 10 days		(24), (25)			
	Community-acquired pneumonia (Ages >3 months)	<i>S. pneumoniae</i> Group A streptococci <i>S. aureus</i> Viruses <i>M. pneumoniae</i> , <i>C. pneumoniae</i> if school-aged children and adolescents	PO: Amoxicillin 45 mg/kg/dose BID (max 2 gm/dose) If not fully immunized, amoxicillin-clavulanate (see link) <i>For allergy alternatives, refer to “Clinical Pathways” (see link)</i> IV: Ampicillin If not fully immunized, abscess or empyema present, or critically ill, ceftriaxone *For patients > 5 years of age, consider addition of azithromycin for suspected atypical pneumonia	<table><tr><td>Uncomplicated</td><td>5 days</td></tr><tr><td>Complicated (parapneumonic effusion or empyema)</td><td>Prolonged, typically 2-4 weeks</td></tr></table> *Consider transition IV to oral in patients without bacteremia if clinically improved (as early as 2–3 days after the start of IV therapy)	Uncomplicated	5 days	Complicated (parapneumonic effusion or empyema)	Prolonged, typically 2-4 weeks	(26)
	Uncomplicated	5 days							
Complicated (parapneumonic effusion or empyema)	Prolonged, typically 2-4 weeks								
Hospital-acquired pneumonia	<i>S. aureus</i> (MRSA) <i>P. aeruginosa</i> Gram-negative bacilli (<i>E. coli</i> , <i>Klebsiella</i> , <i>Serratia</i> , <i>Enterobacter</i>)	[Cefepime OR piperacillin-tazobactam OR meropenem] + vancomycin (guided by results of MRSA nasal swab) *Pediatric ID consult recommended	Duration should be guided by improvement in clinical and laboratory parameters, although evidence suggests that <u>7 days</u> of therapy is sufficient in most cases		(27)				

Diagnosis	Usual Etiology	Suggested Empiric Therapy	Usual Duration of Treatment		Ref.
Sinusitis	<i>S. pneumoniae</i> <i>H. influenzae</i> <i>M. catarrhalis</i> <i>S. aureus</i> (dental origin) Anaerobes (chronic)	<u>Persistent or worsening sinusitis</u> ^a : Amoxicillin 45 mg/kg/dose BID (max 2 gm/dose) OR 22.5 mg/kg/dose BID (max 1750 mg/dose) Patients with the following risk factors should be treated with high-dose amoxicillin-clavulanate (see link): Age < 2 years, immunocompromised, recent daycare attendance, receipt of antibiotics within the last 30 days. <u>Severe sinusitis</u> ¹ : Amoxicillin-clavulanate (see link) <i>For allergy alternatives, refer to Sinusitis outpatient algorithm</i> <u>Severe infection requiring hospitalization</u> : Ampicillin-sulbactam	Non-severe	7 days	(28),
			Severe	10 days	(29),
			Requiring hospitalization	Min. of 10 days; consider prolonged duration (e.g., intracranial extension).	(65),
			^a To diagnosis acute bacterial sinusitis, patient must meet at least one of the clinical presentation categories: - Persistent illness : Nasal discharge (of any quality) or daytime cough or both lasting more than 10 days without improvement. - Worsening course : Worsening or new onset of nasal discharge, daytime cough, or fever after initial improvement. - Severe onset : Concurrent fever (temperature ≥ 39°C/102.2°F) with purulent nasal discharge and/or facial pain at least 3 days.		
Eye					
Dacryocystitis (neonatal)	<i>S. aureus</i> <i>S. pneumoniae</i> Some cases involving gram-negative rods such as <i>H. influenzae</i> and <i>Moraxella sp.</i>	IV: Ampicillin-sulbactam If post-menstrual age (PMA) > 41 weeks, not hyperbilirubinemic, and not receiving calcium containing IV fluids: Ceftriaxone PO: Amoxicillin-clavulanate (see link), Cephalexin If concern for MRSA, add Vancomycin.	10 - 14 days		(67)
Orbital cellulitis	<i>S. pneumoniae</i> Streptococci <i>S. aureus</i> <i>H. influenzae</i> (un-immunized) Anaerobes	Ampicillin/sulbactam If concern for extension into CNS: ceftriaxone + metronidazole + vancomycin *Pediatric ID consult recommended, if complicated	Uncomplicated: 2-3 weeks Complicated: ID consult Transition IV to oral amoxicillin-clavulanate (see link) when clinically improved		(30)
Preseptal (periorbital) cellulitis	<i>S. pneumoniae</i> <i>S. aureus</i> Beta hemolytic streptococci <i>H. influenzae</i>	PO: Amoxicillin-clavulanate (see link) IV: Ampicillin-sulbactam *If extensive cellulitis or ill appearing patient, consider adding vancomycin pending culture results	7 - 10 days Transition IV to oral amoxicillin-clavulanate when clinically improving		(31)
Heart					
Endocarditis (bacterial)	*Pediatric ID consult recommended				(32)
Blood					
Sepsis	Refer to LPCH “Severe Sepsis/Septic Shock Pathway” per the Clinical Pathways and Target Based Care Website				
Staphylococcal bacteremia *Pediatric ID consult required for <i>S. aureus</i> bacteremia per policy .	<i>S. aureus</i> (MSSA or MRSA) <i>S. lugdunensis</i>	Methicillin-sensitive: Cefazolin OR nafcillin Methicillin-resistant: Vancomycin If history of delayed type IV allergic reaction to penicillin or amoxicillin, or allergy to vancomycin: Daptomycin (MRSA or MSSA) <i>S. aureus</i> has a propensity to form biofilms; line removal is strongly recommended. For patients unable to undergo line removal, lock therapy may be considered on a case-by-case basis in conjunction with ID consult (see lock therapy procedure)	Uncomplicated [†]	14 days from first negative culture	(8),
			Complicated	4-6 weeks from first negative culture	(33)
			[†] Uncomplicated bacteremia defined by: 1) Exclusion of endocarditis 2) No implanted prostheses 3) Negative blood cultures within 72 hours of antibiotic initiation 4) Defervesce within 72 hours of therapy 5) No evidence of metastatic sites of infection		

Diagnosis	Usual Etiology	Suggested Empiric Therapy	Usual Duration of Treatment	Ref.
Staphylococcal bacteremia (cont.)	CoNS (<i>S. epidermidis</i> , <i>S. hominis</i>)	Methicillin-sensitive: Cefazolin OR nafcillin (central line administration preferred) Methicillin-resistant or methicillin-sensitive with history of delayed type IV allergic reaction to penicillin or amoxicillin: Vancomycin *Longer durations of antibiotic therapy may be required for indwelling hardware or surgical material present. ID consult recommended.	Single set with only one positive bottle may be representative of contamination and not require treatment No catheter present: 7 days Catheter removal: 7 days post-removal Catheter retained: 10 days from 1st negative culture	(33)
GI/GU				
<u>C. difficile infection</u> (CDI) - CDI episode : More than 3 watery bowel movements in 24 hours and a positive stool test for <i>C. difficile</i> toxin by PCR - CDI recurrence : An episode of CDI occurring within 8 weeks of a previous episode <i>In general, only toxin-positive (EIA+) patients benefit from C. difficile treatment.</i>	Initial CDI episode and subsequent episodes > 8 weeks apart	Vancomycin PO ^{a,b} Alternative for NPO: Metronidazole IV	10 days If symptoms have improved but not resolved after 10 days of treatment, consider extending duration to 14 days. Discontinue any potentially offending agents, including antibiotics, as soon as is clinically appropriate. In patients requiring systemic antibiotics during or shortly after CDI treatment, some experts recommend continuing oral vancomycin until completion of systemic antibiotics. ^a Dosing: General dosing recommendations are available in the HSM. Vancomycin PO taper - Vancomycin 10 mg/kg (max 125 mg/dose) QID x 10 days, then BID x 7 days, then once daily x 7 days, then daily every 2-3 days x 2-8 weeks. Fidaxomicin (NF) PO: - Standard course: 16 mg/kg BID (max 200 mg/dose) BID x 10 days - Tapered course: 16 mg/kg BID (max 200 mg/dose) BID x 5 days, then 16 mg/kg (max 200 mg/dose) every other day for 20 days. ^b Enteral administration of vancomycin or fidaxomicin includes PO and gastric tube administration with either the oral suspension or solid dosage formulations (opening vancomycin capsules or crushing fidaxomicin tablets). ^c Fidaxomicin is non-formulary (NF) and requires Pediatric ID approval prior to inpatient use.	(35, 58-64)
	First CDI recurrence	Vancomycin PO ^{a,b}		
	Second or subsequent CDI recurrence	Vancomycin PO + taper ^{a,b} OR Fidaxomicin (NF) PO x 10 days ^{a-c} If fidaxomicin PO 10-day course was used for previous episode: Fidaxomicin (NF) PO tapered course ^{a-c} --- Taper should start no later than day 5 of therapy. For 2+ recurrences: Consider Gastroenterology consult for evaluation of fecal microbiota transplant (FMT)		
	Severe/fulminant CDI (<i>hypotension/shock, ileus, megacolon</i>) <u>Pediatric ID consult recommended</u>	Vancomycin PO ^{a,b} + metronidazole IV or PO If ileus, consider adding rectal instillation of vancomycin four times daily to regimen. Not appropriate for neutropenic patients. Vancomycin rectal enema: 1-3 years: 250mg (50 mL); 4-9 years: 375mg (75 mL); >10 years: 500mg (100 mL)		

Diagnosis	Usual Etiology	Suggested Empiric Therapy		Usual Duration of Treatment		Ref.
Intra-abdominal infection (including cholecystitis, necrotizing enterocolitis and perforated appendicitis)	<i>E. coli</i> <i>Klebsiella spp.</i> <i>Pseudomonas</i> <i>Proteus</i> <i>Enterobacter spp.</i> Anaerobes (e.g., <i>B. fragilis</i>) Streptococci <i>Enterococcus spp.</i>	Uncomplicated	Ceftriaxone + metronidazole	Uncomplicated/ Complicated	4-7 days	(36)
		Complicated/ healthcare-associated	[(Cefepime or ceftazidime or ciprofloxacin] + metronidazole ± ampicillin*) <u>OR</u> piperacillin-tazobactam <u>OR</u> meropenem	Cholecystitis	4-7 days	
		Neonatal necrotizing enterocolitis (NEC) - use vancomycin instead of ampicillin for suspected MRSA or ampicillin-resistant <i>Enterococcus</i>	Piperacillin-tazobactam (see NEC guideline)	Necrotizing enterocolitis	7-10 days	
		Perforated appendicitis [†]	Piperacillin-tazobactam	Perforated appendicitis	5 days (after appropriate source control)	
		*Empiric anti-enterococcal therapy is recommended for patients with healthcare-associated intra-abdominal infections, those who have previously received cephalosporins, immunocompromised patients, and those with valvular heart disease or prosthetic intravascular materials.				
Traveler’s diarrhea	<i>E. coli</i> <i>Campylobacter</i> <i>Salmonella</i> , <i>Shigella</i> <i>Vibrio cholera</i> <i>Entamoeba histolytica</i> <i>Giardia</i> , <i>Blastocystis</i> <i>Cyclospora</i> , <i>Cystoisospora</i> <i>Cryptosporidium</i>	First-line: Azithromycin Second-line: Ciprofloxacin (should not be used for traveler’s returning from SE Asia due to high prevalence of quinolone-resistant organisms) *Infants <3 months old, severe disease, bacteremia, or CNS involvement: Ceftriaxone *Pediatric ID consult recommended		Azithromycin: 10 mg/kg (max, 500 mg) PO daily X 3 days Ciprofloxacin: 15 mg/kg (max, 500 mg) PO BID X 3 days Ceftriaxone: 75 mg/kg IV q24h (max, 2000 mg) *Duration dependent on severity of disease		(37), (38)
Urinary tract infection (UTI) <u>Cystitis</u> • NO fever; pyuria; positive urine culture; symptoms (i.e., dysuria, frequency, urgency) <u>Pyelonephritis:</u> • Fever, flank pain, or ill appearing; pyuria; positive urine culture; symptoms (i.e., dysuria, frequency, urgency)	<i>E. coli</i> Other gram-negative bacteria (<i>Klebsiella</i> , <i>Enterobacter</i> , <i>Citrobacter</i>) <i>Enterococcus spp.</i> NOTE: Ceftriaxone susceptibility is NOT a surrogate for cefazolin or cefdinir susceptibility	<u>Cystitis:</u> Nitrofurantoin OR trimethoprim (TMP)-sulfamethoxazole (SMX)* <u>OR</u> cephalexin* <u>Pyelonephritis:</u> PO: Cephalexin*; if penicillin or amoxicillin allergic, TMP-SMX*; IV: Ceftriaxone* *Enterococcus spp. are NOT susceptible to cephalosporins or TMP-SMX; usual drug of choice for <i>Enterococcus spp.</i> is ampicillin (IV) OR amoxicillin (PO). Ceftriaxone-resistant <i>E. coli</i> UTI may be treated with antibiotics other than meropenem, such as TMP-SMX PO, ciprofloxacin or levofloxacin, gentamicin IV, nitrofurantoin PO (if cystitis), and alternatively amoxicillin-clavulanate PO (if cystitis) (see link).		<u>Cystitis</u> Nitrofurantoin X 5 days Trimethoprim-sulfamethoxazole X 3 days Cephalexin X 5 - 7 days <u>Pyelonephritis:</u> 7 days of therapy is sufficient for children >6 months of age with uncomplicated pyelonephritis who improve within 3 days of starting antibiotics. Complicated pyelonephritis should be treated for 10 days.		(39-41)
Sexually transmitted infections	Chancroid	< 45 kg: Azithromycin 20 mg/kg (max 1g) PO once OR ≥ 45 kg: Azithromycin 1 g PO once OR ceftriaxone 250 mg IM once OR ciprofloxacin 500 mg PO BID X 3 days				(42), (43)
	Chlamydia	Infants <3 month of age: Erythromycin base ethylsuccinate 12.5 mg/kg PO QID X 14 days Children <8 years old: Doxycycline 2 mg/kg (max 100 mg) PO BID X 7 days; Alternative: Azithromycin 20 mg/kg (max 1 g) PO as a single dose Children ≥8 years old, adolescents, and adults: Doxycycline* 2 mg/kg (max 100 mg) PO BID X 7 days Alternative: Azithromycin 20 mg/kg (max 1 g) PO once or levofloxacin 500 mg PO daily X 7 days * Note that doxycycline is contraindicated in the second and third trimester of pregnancy.				

Diagnosis	Usual Etiology	Suggested Empiric Therapy	Usual Duration of Treatment	Ref.
Sexually transmitted infections (cont.)	Genital herpes	<u>1st episode:</u> PO: Valacyclovir 20 mg/kg (max 1 g) PO BID X 7-10 days OR acyclovir 14 – 27 mg/kg (max 400 mg/dose) PO TID X 7-10 days IV: Acyclovir 5 - 10 mg/kg Q8h, change to PO when appropriate to complete therapy <u>Episodic therapy:</u> Children and Adolescent: Acyclovir 20 mg/kg (max 400 mg) PO TID X 5 days OR valacyclovir 20 mg/kg (max 500 mg) PO BID X 3 days OR valacyclovir 20 mg/kg (max 1 g) PO daily X 5 days If adolescent or adult and HIV negative, can use high-dose acyclovir: Acyclovir 800 mg PO BID X 5 days OR acyclovir 800 mg PO TID X 2 days <u>Suppressive therapy:</u> Valacyclovir 10 mg/kg (max 500 mg) PO BID* OR valacyclovir 20 mg/kg (max 1 g) PO once daily OR acyclovir 20-25 mg/kg (max 400 mg) PO BID; *May be less effective for patients with very frequent recurrences (≥10 episodes per year)		
	Gonorrhea	Infants & Children ≤45 kg with uncomplicated gonococcal vulvovaginitis, cervicitis, urethritis, pharyngitis, or proctitis: Ceftriaxone 50 mg/kg (max 500 mg) IM once Children >45 kg, Adolescents and Adults with uncomplicated gonococcal vulvovaginitis, cervicitis, urethritis, pharyngitis, or proctitis: Ceftriaxone 500 mg IM once (if ≥150 kg, 1g) and if concurrent chlamydial infection has not been excluded, add doxycycline 100 mg BID x 7 days (Alternative: Azithromycin 1g PO once) If delayed type IV allergy to beta-lactams, gentamicin 240 mg IM once + azithromycin 2 g PO once		
	Lymphogranuloma venereum	Doxycycline 100 mg PO BID X 21 days		
	Pelvic inflammatory disease (PID): <i>N. gonorrhoeae</i> <i>C. trachomatis</i> Vaginal flora (e.g., anaerobes, <i>G. vaginalis</i> , <i>H. influenzae</i> , enteric Gram-negative rods, <i>GBS</i>) <i>M. hominis</i> <i>U. urealyticum</i> <i>M. genitalium</i>	IV: Cefoxitin 40 mg/kg (max 2 g) IV q6hr AND doxycycline 2 mg/kg (max 100 mg) PO/IV q12hr or Clindamycin 13 mg/kg (max 900 mg) IV q8hr AND gentamicin 2 mg/kg IV X 1, followed by 1.5 mg/kg IV q8hr Oral/IM regimens: Mild-to-moderately severe acute PID Ceftriaxone 50 mg/kg (max 500 mg; if ≥150 kg, 1g) IM once AND doxycycline 2mg/kg (max 100 mg) PO BID X 14 days AND metronidazole 15 mg/kg (max 500 mg) PO BID X 14 days or Cefoxitin 40 mg/kg (max 2 g) IM once AND probenecid 1 g PO once AND doxycycline 2 mg/kg (max 100 mg) PO BID X for 14 days AND metronidazole 15 mg/kg (max 500 mg) PO BID X 14 days		
	Pubic lice	Permethrin 1% cream rinse or ivermectin 1% lotion; applied (up to 1 tube) to affected areas and washed off after 10 min OR Malathion 0.5% lotion applied to affected areas and washed off after 8–12h OR ivermectin 250 mcg/kg PO once, then repeated 2 weeks later Note that malathion lotion and ivermectin oral are not FDA approved for treatment of public lice		

Diagnosis		Usual Etiology	Suggested Empiric Therapy		Usual Duration of Treatment	Ref.
Sexually transmitted infections (cont.)		Syphilis	<u>Congenital syphilis</u> *Pediatric ID consult recommended <u>For Adolescents and Adults</u> Primary, Secondary, and early latent (latent <1 year) syphilis: Benzathine penicillin G 2.4 million units/dose as a single dose intramuscularly If treatment failure at 6-12 months, benzathine penicillin G 50,000 units/kg IM weekly for three weeks (max 2.4 million units/dose) For adolescents and adults (if infant or child, please contact Peds ID): Late latent (latent > 1 year), latent of unknown duration, late cardiovascular, gumma: Benzathine penicillin G 2.4 million units IM weekly X 3 weeks (consider EMLA before IM shot) <u>Neurosyphilis</u> (children beyond neonatal period and adolescents) Penicillin G 50,000 units/kg q4-6hr intravenously only (max 24 million units/day) X 10-14 days *If penicillin allergic, consult Pediatric ID			(42)
		Trichomoniasis				
		Vaginosis, bacterial				
			Children <45 kg: Metronidazole 15 mg/kg PO TID x 7 days (max: 2 g/day) Children ≥45kg and Adolescents: Metronidazole 2 g PO once OR metronidazole 500 mg PO BID X 7 days			
			Metronidazole 15 mg/kg (max 500 mg) PO BID X 7 days OR metronidazole gel 0.75%, one applicator (5 g) intravaginally once daily X 5 days OR clindamycin cream 2%, one applicator (5 g) intravaginally at bedtime X 7days			
Skin, Soft Tissues, and Skeletal System						
Bites, animal or human		<i>S. aureus</i> Beta hemolytic streptococci (Group A) <i>Capnocytophaga canimorsus</i> <i>Pasteurella</i> (animal) <i>Eikenella</i> (human, animal)	Amoxicillin-clavulanate (see link); ampicillin-sulbactam IV if needed If penicillin or amoxicillin allergic, trimethoprim-sulfamethoxazole + clindamycin		Prophylaxis of high-risk bite wound: 3-5 days Cellulitis present: 10-14 days Tenosynovitis: 3 weeks Septic arthritis: 4 weeks Osteomyelitis: 6 weeks	(44), (45)
Bone and joint infections (osteomyelitis, septic arthritis)	Uncomplicated	<i>S. aureus</i> <i>S. pyogenes</i> <i>S. pneumoniae</i> <i>K. kingae</i> (≤4 yr)	Uncomplicated	Cefazolin If delayed type IV allergic reaction to penicillin or amoxicillin, clindamycin	Osteomyelitis: 4-6 weeks* Septic arthritis: 2-3 weeks** *Consider enteral transition once CRP down trending, afebrile ≥24hr, negative blood cultures ≥ 48hr, and improved use of affected bone or joint Drainage/debridement recommended ^Durations as short as 10-14 days may be considered after 2-4 days of IV therapy in patients with <u>all</u> of the following: • Infection due to <i>S. aureus</i>, <i>S. pyogenes</i>, <i>S. pneumoniae</i>, or <i>H. influenzae</i> type b • No adjacent osteomyelitis • Rapid clinical improvement • Consistent, progressive decrease in CRP by the end of the first week of treatment	(46-51)
		Sickle cell disease: <i>Salmonella spp.</i>	Complicated/ill-appearing/unimmunized	Ceftriaxone + vancomycin		
	Complicated bone and joint infections	<i>Same as uncomplicated and:</i> Enterobacteriales <i>Pseudomonas sp.</i> Anaerobes Infants (<3mo): GBS, <i>N. gonorrhea</i> Sickle cell disease: <i>Salmonella spp.</i>	Sickle cell disease	Ceftriaxone		
			Atypical (immunocompromised, infants < 3mo, duration of fever and/or pain > 48-72hr, involves axial skeleton, presence of hardware)	Discuss with Pediatric ID consult service before starting empiric antibiotic		
				*Pediatric ID consult recommended		

Diagnosis	Usual Etiology	Suggested Empiric Therapy		Usual Duration of Treatment	Ref.
Cellulitis	Group A streptococci (non-purulent) <i>S. aureus</i> (purulent)	Non-purulent		Cellulitis: 5 days Abscess: 5-10 days (Tailor duration based on resolution of signs and symptoms) <i>Refer to the Skin and Soft Tissue Infection Clinical Pathway.</i>	(8), (44)
		Mild	Oral: Cephalexin If penicillin or amoxicillin allergic, clindamycin		
		Moderate	IV: Cefazolin If delayed type IV allergic reaction to penicillin or amoxicillin, clindamycin		
		Severe	Vancomycin + piperacillin-tazobactam If penicillin or amoxicillin allergic, meropenem		
		Purulent/abscess			
		Moderate*	Trimethoprim-sulfamethoxazole OR doxycycline OR clindamycin		
		Severe*	Vancomycin		
		Neonate			
		*Pediatric ID consult recommended			
*Incision and drainage recommended					
Lymphadenitis	Group A streptococci <i>S. aureus</i>	<u>Acute unilateral cervical lymphadenitis and moderate symptoms</u> (e.g., fever, ill-appearing, warm and/or tender adenitis): Cephalexin or amoxicillin-clavulanate (see link) If concern for MRSA or penicillin or amoxicillin allergy, Trimethoprim-sulfamethoxazole or doxycycline can be considered		7 – 14 days depending on clinical response	(52)
Necrotizing fasciitis	Beta hemolytic streptococci (Group A) <i>S. aureus</i> <i>V. vulnificus</i> <i>A. hydrophila</i> Peptostreptococci Polymicrobial (mixed aerobic-anaerobic microbes)	Vancomycin + piperacillin-tazobactam + clindamycin OR Piperacillin-tazobactam + linezolid If penicillin or amoxicillin allergic, replace piperacillin-tazobactam with meropenem <i>Prompt debridement required</i> *Pediatric ID consult recommended		Depends on clinical response; duration usually prolonged (4-6 weeks)	(44), (53)
Miscellaneous systemic infections					
Febrile neutropenia	<i>Pseudomonas</i> Enteric gram-negative bacilli <i>Staphylococci spp.</i> <i>Streptococci spp.</i> Yeast	*Refer to the LPCH F&N Guidelines			(54), (55)

Diagnosis	Usual Etiology	Suggested Empiric Therapy	Usual Duration of Treatment	Ref.
Lyme disease	<i>B. burgdorferi</i> *Pediatric ID consult recommended *Doxycycline is safe in children <8 years of age as long as duration does not exceed 21 days. Doxycycline has not been well studied in children < 8 years for durations >21 days	Early localized, erythema migrans	Doxycycline 2.2 mg/kg BID (max 200 mg/day) for 10 days OR Amoxicillin 16.7 mg/kg TID (max 1.5 g/day) for 14 days OR Cefuroxime 15 mg/kg BID (max 1g/day) for 14 days	(56), (57)
		Isolated Bell's Palsy	Doxycycline 2.2 mg/kg BID (max 200 mg/day) for 14 days. *Amoxicillin and cefuroxime have not been studied for the treatment of Lyme Bell's Palsy	
		Arthritis	Initial episode: As for early localized disease with a duration of 28 days	
			Recurrent arthritis despite adequate prior oral therapy: Repeat second course of oral antibiotics as above X 4 weeks OR Ceftriaxone 50-75 mg/kg (max 2 g) IV once daily for 14-28 days	
		Carditis	Ceftriaxone 50-75 mg/kg once daily for 14-21 days. Can consider transitioning to Doxycycline once patient improving	
		Meningitis, neuroborreliosis	Ceftriaxone 50-75 mg/kg (max 2 g) IV once daily for 14 days OR Doxycycline 2.2 mg/kg BID (max 200 mg/day) for 14 days	

❖ Please visit the external [Antimicrobial Stewardship Program \(ASP\)](#) website or internal [ASP](#) website located in the Housestaff Manual for more useful resources, including:

- [LPCH antibiogram and antimicrobial dosing quick reference](#)
- [Surgical prophylaxis guidelines](#)
- Other clinical practice guidelines and clinician education

References:

1. Tunkel AR, Hartman BJ, Kaplan SL, et al. Practice guidelines for the management of bacterial meningitis. *Clin Infect Dis* **2004**; 39:1267-1284.
2. Ku LC, Boggess KA, Cohen-Wolkowicz M. Bacterial meningitis in infants. *Clinics in perinatology* **2015**; 42:29-45.
3. Bonfield CM, Sharma J, Dobson S. Pediatric intracranial abscesses. *J Infect*. **2015** Jun;71 Suppl 1:S42-6. doi: 10.1016/j.jinf.2015.04.012. Epub 2015 Apr 24. PMID: 25917804
4. Tunkel AR, et al. 2017 Infectious Diseases Society of America's clinical practice guidelines for healthcare-associated ventriculitis and meningitis. *Clin Infect Dis* 64.6 **2017**; 64(6): e34-e65.
5. Lieberthal AS, Carroll AE, Chonmaitree T, et al. The diagnosis and management of acute otitis media. *Pediatrics* **2013**; 131:e964-e999.
6. Neff L, Newland JG, Sykes KJ, Selvarangan R, Wei JL. Microbiology and antimicrobial treatment of pediatric cervical lymphadenitis requiring surgical intervention. *Int J Pediatr Otorhinolaryngol*. **2013** May;77(5):817-20.
7. Weinstock MS, Patel NA, Smith LP. "Pediatric cervical lymphadenopathy." **2018**;39 (9):433-443.
8. Rybak MJ, Le J, Lodise TP, et al. Therapeutic Monitoring of Vancomycin for Serious Methicillin-resistant Staphylococcus aureus Infections: A Revised Consensus Guideline and Review by the American Society of Health-system Pharmacists, the Infectious Diseases Society of America, the Pediatric Infectious Diseases Society, and the Society of Infectious Diseases Pharmacists. *Clin Infect Dis*. **2020** Sep 12;71(6):1361-1364.
9. Griffith D.E., Aksamit T., Brown-Elliott B.A., Catanzaro A., et al. An official ATS/IDSA statement: diagnosis, treatment, and prevention of nontuberculous mycobacterial diseases. *Am J Respir Crit Care Med*. **2007**;175(4):367-416.
10. Nahid P, Dorman SE, Apilanah N. Official American Thoracic Society/Centers for Disease Control and Prevention/Infectious Diseases Society of America Clinical Practice Guidelines: treatment of drug-susceptible tuberculosis. *Clin Infect Dis*. **2016**;63(7):e147-9.
11. Nayak JL et al: Epiglottitis. In: Bennett JE et al, eds: Mandell, Douglas, and Bennett's Principles and Practice of Infectious Disease, Updated Edition. 8th ed. Philadelphia, PA: Saunders; 2015:785-8.
12. Lichtor JL, et al. Epiglottitis It Hasn't Gone Away. *Anesthesiology: The Journal of the American Society of Anesthesiologists* **2016**;24.6: 1404-1407.
13. Hollis S, Evans K. Management of malignant (necrotizing) otitis externa. *The Journal of Laryngology & Otology* **2011**;125:1212-1217.
14. Mion M, Bovo R, Marchese-Ragona R, et al. Outcome predictors of treatment effectiveness for fungal malignant external otitis: a systematic review. *Acta Otorhinolaryngol Ital* **2015**; 35:307.

15. Dietz E, Mangus C. Microbiology and infectious disease. In: Engorn B, Flerlage J, eds. The Harriet Lane Handbook. 20th ed. Philadelphia, PA: Elsevier Inc; 2015: 380-414.
16. Carter L, Callon W. Mastoiditis. *Pediatr Rev*. 2024 Sep 1;45(9):540-542. doi: 10.1542/pir.2023-006249. PMID: 39217116.
17. World Health Organization. Chronic suppurative otitis media – Burden of illness and management options. Geneva, Switzerland. **2004**
18. Caviglia I, Techera A, García G. Antimicrobial therapies for odontogenic infections in children and adolescents. *Odontoestomatología* **2016**;18.27: 4-15.
19. Kaneko A, et al. The 2016 JAI/JSC guidelines for clinical management of infectious disease– Odontogenic infections. *J Infect Chemother*. **2018**;24(5):320-324.
20. Holmes CJ, Pellecchia R. Antimicrobial Therapy in Management of Odontogenic Infections in General Dentistry. *Dent. Clin. N. Am.* **2016**;60:497–507.
21. Apostolopoulos NJ, Nikolopoulos TP, Bairamis TN. Peritonsillar abscess in children. Is incision and drainage an effective management? *Int J Pediatr Otorhinolaryngol* **1995**; 31:129.
22. American Academy of Pediatrics. Pertussis (Whooping Cough). In: Kimberlin DW, Brady MT, Jackson MA, Long SS, eds. *Red Book: 2018 Report of the Committee on Infectious Diseases*. American Academy of Pediatrics; **2018**; 620-634.
23. Shulman ST, Bisno AL, Clegg HW, et al. Clinical practice guideline for the diagnosis and management of group A streptococcal pharyngitis: 2012 update by the Infectious Diseases Society of America. *Clin Infect Dis* **2012**; 55(10):1279-1282.
24. Metlay JP, Waterer GW, Long AC, Anzueto A, Brozek J, Crothers K, , et al. Diagnosis and Treatment of Adults with Community-acquired Pneumonia. An Official Clinical Practice Guideline of the American Thoracic Society and Infectious Diseases Society of America. *Am J Respir Crit Care Med*. **2019**;200(7):e45-e67.
25. El-Solh AA, Pietrantoni C, Bhat A, Aquilina AT, Okada M, Grover V, Gifford N. Microbiology of severe aspiration pneumonia in institutionalized elderly. *Am J Respir Crit Care Med*. **2003** Jun 15;167(12):1650-4.
26. Bradley JS, Byington CL, Shah SS, et al. The management of community-acquired pneumonia in infants and children older than 3 months of age: clinical practice guidelines by the Pediatric Infectious Diseases Society and the Infectious Diseases Society of America. *Clin Infect Dis* **2011**; 53(7):e25:76.
27. American Thoracic Society and Infectious Diseases Society of American. Guidelines for the management of adults with hospital-acquired, ventilator-associated, and healthcare-associated pneumonia. *Am J Respir Care Med* **2005**; 171(4):388-416.
28. Chow AW, Benninger MS, Brook I, et al. IDSA clinical practice guideline for acute bacterial rhinosinusitis in children and adults. *Clin Infect Dis* **2012**; 54(8):e72-112.
29. Wald ER, et al. Clinical practice guideline for the diagnosis and management of acute bacterial sinusitis in children aged 1 to 18 years. *Pediatrics* **2013**: e262-e280.
30. Starkey CR, Steele RW. Medical management of orbital cellulitis. *Pediatr Infect Dis J* **2001**; 20:1002.
31. Howe L, Jones NS. Guidelines for the management of periorbital cellulitis/abscess. *Clin Otolaryngol Allied Sci*. **2004** Dec;29(6):725-8. doi: 10.1111/j.1365-2273.2004.00889.x.
32. Baltimore RS, Gewitz M, Baddour LM, et al. Infective endocarditis in childhood: 2015 update: a scientific statement from the AHA. *Circulation* **2015**; 132(15):1487-1515.
33. Chong YP, Moon SM, Bang KM, et al. Treatment duration for uncomplicated Staphylococcus aureus bacteremia to prevent relapse: analysis of a prospective observational cohort study. *Antimicrob Agents Chemother* **2013**; 57(3):1150-1156.
34. Duguid RC, Al Reesi M, Bartlett AW, Palasanthiran P, McMullan BJ. Impact of Infectious Diseases Consultation on Management and Outcome of Staphylococcus aureus Bacteremia in Children. *J Pediatric Infect Dis Soc*. **2021** May 28;10(5):569-575. doi: 10.1093/jpids/piaa155.
35. Johnson S, Laverne V, Skinner AM, et al. Clinical Practice Guideline by the Infectious Diseases Society of America (IDSA) and Society for Healthcare Epidemiology of America (SHEA): 2021 focused update guidelines on management of *Clostridioides difficile* infection in adults. *Clin Infect Dis*. 2021; 73:e1029-e44.
36. Solomkin JS, Mazuski JE, Bradley JS, et al. Diagnosis and management of complicated intra-abdominal infection in adults and children: guidelines by the Surgical Infection Society and the Infectious Diseases Society of America. *Clin Infect Dis* **2010**; 50:133-164.
37. Bradley JS and Nelson JD. Nelson's Pediatric Antimicrobial Therapy. American Academy of Pediatrics. Elk Grove Village, IL 2015. P.75.
38. Shane AL., et al. 2017 Infectious Diseases Society of America clinical practice guidelines for the diagnosis and management of infectious diarrhea. *Clin Infect Dis*, **2017**: e45-e80.
39. American Academy of Pediatrics, Committee on Quality Improvement and Management, Subcommittee on Urinary Tract Infection. Urinary tract infection: clinical practice guideline for the diagnosis and management of the initial UTI in febrile infants and children 2-24 months. *Pediatrics* **2011**; 128(3):595-610.
40. Wang ME, Lee V, Greenhow TL, Beck J, Bendel-Stenzel M, Hames N, McDaniel CE, King EE, Sherry W, Parmar D, Patrizi ST, Srinivas N, Schroeder AR. Clinical Response to Discordant Therapy in Third-Generation Cephalosporin-Resistant UTIs. *Pediatrics*. **2020** Feb;145(2):e20191608. doi: 10.1542/peds.2019-1608.
41. Fox MT, et al. Comparative effectiveness of antibiotic treatment duration in children with pyelonephritis. *JAMA Network Open*. **2020**;3.5:e203951-e203951.
42. Workowski K, et al. Sexually transmitted diseases treatment guidelines, 2021. *MMWR Recomm Rep*. **2021**; 70(4):1-192.
43. St. Cyr S, Barbee L, Workowski KA, et al. Update to CDC's Treatment Guidelines for Gonococcal Infection, 2020. *MMWR Morb Mortal Wkly Rep* 2020;69:1911–1916.
44. Stevens DL, Bisno AL, Chambers HF, et al. Practice guideline for the diagnosis and management of skin and soft tissue infections: 2014 update by the Infectious Diseases Society of America. *Clin Infect Dis* **2014**; 59(2):147-159.

45. Patil PD, Panchabhai TS, Galwankar SC. Managing human bites. *Journal of Emergencies, Trauma and Shock*. **2009**;2.3:186.
46. Peltola H, Paakkonen M. Acute osteomyelitis in children. *N Engl J Med* **2014**;370(4):352-360.
47. Hatzenbuehler J, Pulling TJ. Diagnosis and management of osteomyelitis. *Am Fam Physician*. **2011**. 84(9): 1027-1033.
48. Shariff KA, Richards EP, Townes JM. Clinical management of septic arthritis. *Curr Rheumatol Rep*. **2013**. 15: 332. 1-9
49. Horowitz DL, Katzap E. Approach to septic arthritis. *Am Fam Physician*. **2011**. 84(6): 653-660.
50. Peltola H, Paakkonen M, Kallio P, et al. Prospective, randomized trial of 10 days versus 30 days of antimicrobial treatment, including a short-term course of parenteral therapy, for childhood septic arthritis. *Clin Infect Dis* **2009**; 48(9):1201-1210.
51. Woods CR, Bradley JS, Chatterjee A, et al. Clinical practice guideline by the Pediatric Infectious Diseases Society (PIDS) and the Infectious Diseases Society of America (IDSA): 2023 guideline on diagnosis and management of acute bacterial arthritis in pediatrics. *J Pediatric Infect Dis Soc*. **2024**;13(1):1-59. doi:10.1093/jpids/piad089
52. Pecora F, Abate L, Scavone S, et al. Management of infectious lymphadenitis in children. *Children* (Basel). **2021** Sep 27;8(10):860. doi: 10.3390/children8100860.
53. Misiakos EP, Bagias G, Patapis P, et al. Current concepts in the management of necrotizing fasciitis. *Front Surg* **2014**; 1:36. doi: 10.3389/fsurg.2014.00036. eCollection 2014.
54. Fletcher, M., et al. Prompt administration of antibiotics is associated with improved outcomes in febrile neutropenia in children with cancer. *Pediatr Blood Cancer*, **2013**. 60(8): p. 1299-306.
55. Lehrnbecher T, Robinson PD, Ammann RA, et al. Guideline for the management of fever and neutropenia in pediatric patients with cancer and hematopoietic cell transplantation recipients: 2023 update. *J Clin Oncol*. **2023** Mar 20;41(9):1774-1785.
56. Lantos PM, Rumbaugh J, Bockenstedt LK, et al. Clinical practice guidelines by the Infectious Diseases Society of America (IDSA), American Academy of Neurology (AAN), and American College of Rheumatology (ACR): 2020 guidelines for the prevention, diagnosis, and treatment of Lyme disease. *Arthritis Rheumatol*. **2021**;73(1):12-20. doi:10.1002/art.41562
57. American Academy of Pediatrics Report of the Committee on Infectious Diseases. Red Book. 32nd edition. 2021-2024.
58. Maraolo AE, Mazzitelli M, Zappulo E, et al. Oral Vancomycin Prophylaxis for Primary and Secondary Prevention of *Clostridioides difficile* Infection in Patients Treated with Systemic Antibiotic Therapy: A Systematic Review, Meta-Analysis and Trial Sequential Analysis. *Antibiotics* (Basel). **2022**;11(2):183. Published 2022 Jan 30. doi:10.3390/antibiotics11020183
59. Bao H, Lighter J, Dubrovskaya Y, et al. Oral Vancomycin as Secondary Prophylaxis for *Clostridioides difficile* Infection. *Pediatrics*. 2021;148(2):e2020031807. doi:10.1542/peds.2020-031807
60. Wolf J, Kalocsai K, Fortuny C, et al. Safety and efficacy of fidaxomicin and vancomycin in children and adolescents with clostridioides (clostridium) difficile infection: a phase 3, multicenter, randomized, single-blind clinical trial (SUNSHINE). *Clin Infect Dis*. **2020**;71(10):2581–2588. doi: 10.1093/cid/ciz1149
61. Alsoubani M, Chow JK, Rodday AM, Kent D, Snyderman DR. Comparative effectiveness of fidaxomicin vs vancomycin in populations with immunocompromising conditions for the treatment of *Clostridioides difficile* infection: a single-center study. *Open Forum Infect Dis*. **2023**;11(1):ofad622. doi:10.1093/ofid/ofad622
62. Zhao Z, Wu Y, Geng X, et al. Efficacy of fidaxomicin versus vancomycin in the treatment of Clostridium difficile infection: A systematic meta-analysis. *Medicine* (Baltimore). **2024**;103(32):e39213. doi:10.1097/MD.00000000000039213
63. Rao K, Zhao Q, Bell J, et al. An open-label, randomized trial comparing fidaxomicin with oral vancomycin for the treatment of clostridioides difficile infection in hospitalized patients receiving concomitant antibiotics for concurrent infections. *Clin Infect Dis*. **2024**;78(2):277-282. doi:10.1093/cid/ciad606
64. Dop D, Marcu IR, Padureanu V, et al. Clostridium difficile infection in pediatric patients (Review). *Biomed Rep*. 2023;20(2):18. Published 2023 Dec 8. doi:10.3892/br.2023.1706
65. American Academy of Pediatrics Committee on Infectious Diseases (2024). Principles of appropriate use of antimicrobial agents. In D.W. Kimberlin, M.T. Brady, M.A. Jackson, & S.S. Long (Eds.), *Red Book: 2024-2027 Report of the Committee on Infectious Diseases* (33rd ed.). American Academy of Pediatrics. https://doi.org/10.1542/9781610027373-S4_003_006
66. Falagas ME, Karageorgopoulos DE, Grammatikos AP, Matthaiou DK. Effectiveness and safety of short vs. long duration of antibiotic therapy for acute bacterial sinusitis: a meta-analysis of randomized trials. *Br J Clin Pharmacol*. **2009**;67(2):161-171. doi:10.1111/j.1365-2125.2008.03306.x
67. Ali MJ. Pediatric Acute Dacryocystitis. *Ophthalmic Plast Reconstr Surg*. **2015**;31(5):341-347. doi:10.1097/IOP.0000000000000472.